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Repeat this after 2-4 hours 

15.1.2.3 Management of Severe Malaria Patient in Hospital Setting  

 Consider the following (8-8-8) points in the management of patients with 
severe malaria. 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Box 1: Take 8 immediate measures: 
1. Start resuscitation, particularly maintenance of a patent airway. 
 
2. Establish i/v line. 

 
3. Make a thick blood smear for immediate malaria parasite count, (if 

microscopy is not available, an RDT may be useful to indicate whether 
malaria infection is present or not) 

 
4. Classify the degree of dehydration, assess patient’s fluid requirements and 

correct accordingly. 
 

5. Control fever if the axillary temperature is 38.5ºC or above: Tepid sponging  

and oral or rectal paracetamol (15mg/kg every 4 to6 hours) 
 

6. Control convulsions:  maintain airway, treat with rectal diazepam (0.5mg/kg) 
or slow IV diazepam (0.3mg/kg, maximum 10mg in an adult), or paraldehyde 
0.1ml/kg IM.  Remember to correct any hypoglycaemia or hyperpyrexia in a 
convulsing patient.   

 
7. Detect and treat hypoglycaemia:  hypoglycaemia can be induced by high 

parasitaemia, fasting and quinine therapy.  Hypoglycaemia can recur 
especially in pregnant women and children.  If blood glucose ≤3mmol/l or 

≤54mg/dl; give 1ml/kg of 50% dextrose IV, diluted with an equal volume of 

0.9% saline or 5% dextrose, give slowly over 3-5 minutes, and check blood 
glucose after 30 minutes and as required after treatment.  Follow with 10% 
dextrose infusion at 5ml/kg/hr. If there is no test for blood glucose, treat as if 
the patient is hypoglycaemic. 

 
8. Start Quinine i/v or i/m (if i/v not accessible), see below for dosage details. 


